

## Renal Dose Adjustment Guidelines for Antimicrobials

### Continuous Renal Replacement Therapy (CRRT) Dosing Recommendations

#### CRRT Background:

- When a patient is initiated on CRRT, antimicrobial therapy dosing often requires adjustment to ensure adequate drug concentrations are achieved.
- **CVVHD** removes solutes (including drug) via diffusion. An electrolyte solution (dialysate) runs countercurrent to the patient's blood flow which creates a concentration gradient, driving the removal of solutes.
  - Drug removal is impacted by protein binding (e.g., highly protein bound drugs will be minimally removed), the rate of dialysate flow (increased removal with higher flow rates), and molecular weight (increased removal with lower molecular weight drugs).
  - Drugs that are renally cleared or removed by hemodialysis are likely to be impacted by CVVHD.
- **CVVH** removes solutes (including drugs) via convection. Convection is a transport mechanism that is accomplished by using a high-permeability membrane to generate a large ultrafiltrate volume. Along with the ultrafiltrate, plasma water and certain solutes are forced across the membrane.

#### Important Considerations:

- In patients with renal failure, the time to achievement of steady-state is increased for renally-eliminated agents. Additionally, patients on CRRT may have an increased volume of distribution (specifically for hydrophilic drugs). Therefore, **a loading dose should be utilized if not initiating therapy at the full dose.**
- Patients undergoing CRRT may be predisposed to changes in pharmaceutical agents' volume of distributions (Vd). When agents with relatively large therapeutic windows (e.g., beta-lactams) and low levels of toxicity are utilized in critically ill patients, it may be prudent to err on the side of more aggressive dosing to account for any increases in Vd.
- While on CRRT, patients' residual renal function may continue to change. Improvements or reductions in residual renal function may warrant a change in dosing strategy. Residual renal function should be evaluated on a daily basis when making CRRT dosing plans.
- Monitor patients for interruption of CRRT (e.g., clotting) or changing filtration rates. When CRRT is off, dose as hemodialysis patients or based on any residual renal function.
- **The recommendations below should be used as a guide** to aid in antibiotic dosing while on CRRT. Dosing regimens should be tailored based on presumed source of infection, MIC data (when available), and residual renal function. When a dosing range is indicated in the tables below (e.g., ampicillin/sulbactam 1.5-3g q6-8h), a more aggressive dose should be selected for severe infections.
- Pharmacists should document final dosing recommendations and any necessary rationale using the preformatted note available in One Chart.

## **Prolonged Intermittent Renal Replacement Therapy (PIRRT) Dosing Recommendations**

### **PIRRT Background:**

- PIRRT is a hybrid renal replacement therapy similar to CRRT; however, it is run over a fraction of a 24-hour period (e.g., “nocturnal CRRT”). Advantages of PIRRT include earlier patient mobilization and greater flexibility for procedures during the day.
- Antimicrobials in patients undergoing PIRRT have two pharmacokinetic phases (intra-dialytic and inter-dialytic phases).
  - For dialyzable drugs, the half-life of the drug is typically shorter in the intra-dialytic phase compared to the inter-dialytic phase.
  - Extrapolating all CRRT antimicrobial dosing regimens to patients undergoing PIRRT may not be appropriate.

### **Important Considerations:**

- PIRRT settings (flow rate and session duration) may vary among centers/institutions and caution should be used when extrapolating these recommendations to each patient.
  - Drug removal is related to plasma drug concentration and initiation of a new dose close to PIRRT (or iHD) session may result in more initial drug removal (during the intra-dialytic phase). Thus, **doses should be separated from PIRRT initiation to allow for adequate drug distribution.**
- There is limited clinical data to inform antimicrobial dosing in PIRRT and this resource was developed with the limited published data available. Thus, **the recommendations below should be used as a guide** to aid in antibiotic dosing while on PIRRT. Dosing regimens should be tailored based on presumed source of infection, MIC data (when available), and residual renal function.

### **The following anti-infectives do NOT require dose adjustment during CRRT/PIRRT:**

- Amphotericin
- Azithromycin
- Ceftriaxone
- Clindamycin
- Doxycycline
- Letemovir
- Linezolid
- Maribavir
- Metronidazole
- Micafungin
- Oxacillin
- Rifampin
- Tigecycline
- Voriconazole

**Table 1: CVVHD Dosing Recommendations**

Drug   Indication		Loading Dose for CRRT	Standard Anephric Dose	Dose by CVVHD Dialysate Flow Rate			Ref.
				1 L/h	2 L/h	3-4 L/h	
Aminoglycosides							
Amikacin		15-25 mg/kg	Provide loading dose then dose per TDM	Provide loading dose then dose per TDM: patients may require repeat dosing q24h at flow rate > 1 L/h			1-5
Gentamicin		Gram negative: 5-7 mg/kg					
		Gram positive synergy: 1 mg/kg					
Tobramycin		5-7 mg/kg					
Acyclovir <sup>a</sup>	Mucocutaneous HSV	N/A	2.5 mg/kg q24h	5 mg/kg q24h		5 mg/kg q12h <sup>a</sup>	1, 4, 6, 7
	VZV or HSV encephalitis		5 mg/kg q24h	7.5 mg/kg q24h	10 mg/kg q24h	10 mg/kg q12h <sup>a</sup>	
Ampicillin	Cystitis	N/A	1 g q24h	1 g q12h	1 g q8h	1 g q6h	1,6
	Systemic infection		2 g q24h	2 g q12h	2 g q8h	2 g q6h	
Ampicillin/sulbactam	Cystitis	3 g	1.5 g q24h	1.5 g q8h		1.5 g q6h	6
	Systemic infection		3 g q24h	3 g q8h		3 g q6h	
Aztreonam <sup>b</sup>	Cystitis	2 g	1 g q24h	1 g q8h or 2 g q12h		2 g q8h	6
	Systemic infection		2 g q24h	2 g q8h		2 g q6h	
Cefazolin <sup>b</sup>	Cystitis	2 g	1 g q24h	1 g q8h			1,7
	Systemic infection			2 g q12h	2 g q12h	2 g q8h	
Cefepime	Standard dose	2 g	1 g q24h	1 g q8h	1 g q6h	1 g q6h or 2 g q8h	31-33,49
	Neutropenic fever			2 g q12h		2 g q8h	
Cefiderocol (administer over 3 hours)		N/A	750 mg q12h	1.5 g q12h	2 g q12h	1.5 g q8h 2 g q8h (if > 4 L/h)	1
Ceftazidime		2 g	1 g q24h	1 g q8h or 2 g q12h		2 g q8h	1
Ceftazidime/avibactam	Standard dosing	N/A	0.94 g q48h	1.25 g q8h			4, 34-36
	MIC > 4, deep-seeded infection			2.5 g q8h			
Cefoxitin		N/A	1-2 g q24h	1 g q12h	2 g q12h	2 g q8h	34
Ceftolazone/tazobactam	Urinary & intra-abdominal infections	1.5 g	150 mg q8h	750 mg q8h			4, 37-41
	Systemic infection, MDR <i>Pseudomonas</i> , HAP/VAP		450 mg q8h	1.5 g q8h			
Ceftaroline	Standard dosing	N/A	200 mg q12h	400 mg q12h			1, 42
	Endocarditis/SAB		200 mg q8h	400 mg q8h			
Colistin (dosed on CBA)*		300 mg	300 mg x 1, followed by 180 mg on HD days, 130 mg on non-HD days	100 mg q8h			1, 14, 15

Drug   Indication		Loading Dose for CRRT	Standard Anephric Dose	Dose by CVVHD Dialysate Flow Rate			Ref.
				1 L/h	2 L/h	3-4 L/h	
Daptomycin <sup>c,*</sup>		N/A	6 mg/kg q48h	6-8 mg/kg q24h			12, 43-46
Ertapenem		N/A	500 mg q24h	1 g q24h			1, 22
Fluconazole*	Cystitis or oropharyngeal thrush	800 mg (12 mg/kg)	400 mg (6 mg/kg) after HD three times weekly	200 mg q24h			34, 47, 48
	Systemic infection for non- <i>C. glabrata</i>			400 mg q24h			
	<i>C. glabrata</i> , initial therapy for candidemia, or treatment of <i>Candida</i> endophthalmitis			800 mg q24h			
Ganciclovir <sup>d</sup>	Induction	N/A	1.25 mg/kg after HD three times weekly	2.5 mg/kg q24h	2.5 mg/kg q12h		1, 4, 6, 8
	Maintenance/Prophylaxis		0.625 mg/kg after HD three times weekly	1.25 mg/kg q24h	1.25 mg/kg q12h		
Imipenem/cilastatin (empiric treatment, MIC ≤ 2) <sup>e</sup>		1 g (or none)	Not recommended	500 mg q12h	500 mg q8h	500 mg q6h	27, 28
Imipenem/cilastatin/relebactam (MIC ≤ 2) <sup>f</sup>		N/A	Not recommended	500 mg q6h			29
Levofloxacin <sup>g</sup>	Cystitis	750 mg	250 mg q48h	250-500 mg q24h			1, 4, 16-18
	Systemic infection, pyelonephritis		500 mg q48h	500-750 mg q24h			
Meropenem	Standard dose	1 g	500 mg q24h	500 mg q6h			1, 23-25
	Meningitis, cystic fibrosis, MIC = 4	2 g	1 g q24h	2 g q12h	2 g q8h		
Meropenem/vaborbactam		N/A	1 g q12h	2 g q8h			26
Oseltamivir	Influenza treatment	N/A	30 mg x 1, then after each HD session	75 mg q12h			19-21
	Influenza prophylaxis		30 mg x 1, then weekly	No data available			
Piperacillin/tazobactam (EI) <sup>h</sup>		N/A	4.5 g EI q12h	4.5 g EI q8h			13
Trimethoprim/sulfamethoxazole (TMP/SMX)*	Prophylaxis	N/A	Not recommended	80-160 mg (TMP) q24h			1, 9, 10
	Systemic GNR		Not recommended	10 mg/kg/day (TMP) divided q12h			
	<i>Stenotrophomonas</i>		Not recommended	10-15 mg/kg/day (TMP) divided q8-12h			
	<i>Pneumocystis</i> Pneumonia		5-7.5 mg/kg/day (TMP)	15 mg/kg/day (TMP) divided q8h			
Valganciclovir		N/A	100-200 mg after HD three times weekly	Not recommended, use ganciclovir instead			30
Vancomycin		20-25 mg/kg	Provide loading dose, then re-dose per TDM	After loading dose, either 7.5-10 mg/kg q12h OR 15-20 mg/kg q24h Adjust accordingly to obtain serum concentrations within desired range for target AUC (400-600 mg/L*h)			1, 6, 11, 12

**Abbreviations:** h = hours, TDM = therapeutic drug monitoring, EI = extended infusion (over 3 or 4 h), CBA = colistin base activity, HD = hemodialysis, N/A = not applicable, MDR = multi-drug resistant, HAP = hospital-acquired pneumonia, VAP = ventilator acquired pneumonia, SAB = *Staphylococcus aureus* bacteremia

<sup>a</sup> Limited evidence available for dosing with dialysate flow rate > 2 L/h

<sup>b</sup> Flow rates > 2 L/h are rarely addressed in literature; decreasing the interval is done empirically to maintain levels above MIC for time-dependent antibiotics, specifically those with limited protein binding

<sup>c</sup> Doses > 8 mg/kg q24h increase risk of CPK elevations and myopathy. Clinical judgment and frequent CPK monitoring should be used if pursuing doses of 10-12 mg/kg q24h

<sup>d</sup> Based on a usual induction dose of 5 mg/kg q12h and a maintenance dose of 5 mg/kg q24h. Note there is limited information with flow rates > 1-1.5 L/h.

<sup>e</sup> For organisms with MIC  $\geq$  4, higher doses (e.g., 1 g q6h) may be required to achieve PK/PD targets; however, risk of neurotoxicity is significantly higher, an alternative antimicrobial agent may be preferred

<sup>f</sup> For organisms with MIC of 4, 750 mg q6h may be required to achieve PK/PD targets

<sup>g</sup> Avoid for empiric monotherapy to treat gram negative infections

<sup>h</sup> Tazobactam can accumulate as it is not removed as readily; caution in decreasing interval beyond q8h (i.e., q6h) in patients with lack of residual renal function

\* May have alternative dosing recommendations for CVVH, see Appendix A

**Table 2: PIRRT Dosing Recommendations**

Drug   Indication		Recommended PIRRT Dose	Timing of Dose	Comments	Ref.
Aminoglycosides					
Amikacin		15-25 mg/kg	30-60 min prior to PIRRT	Based on expert opinion, re-dose per TDM	1, 2
Gentamicin		6 mg/kg	30-60 min prior to PIRRT	Based on flow rate of ~2 L/h, duration of 10 h session	
Tobramycin		6 mg/kg	30-60 min prior to PIRRT	Extrapolated from gentamicin data	
Acyclovir		No data available			-
Ampicillin		1-2 g q8h	No specific recommendation	Extrapolated from ampicillin/sulbactam data	1, 6, 7
Ampicillin/sulbactam		3 g q8h	No specific recommendation	Based on duration of 8 h session	6
Aztreonam		2 g loading dose, followed by 1-2 g q12h	Administer at least 1 dose after end of daily PIRRT	Based on duration of 7 h session	1
Cefazolin		1 g q8h or 2 g q12h	No specific recommendation	Based on expert opinion	1
Cefepime	Standard dose	1 g q6h or 2 g q12h	Alternative dosing recommendation of 2 g before daily PIRRT and 3 g after end of daily PIRRT	Based on flow rate of 4-5 L/h, duration of 8-10 h session	8, 13
	Neutropenic fever				
Cefiderocol (administer over 3 hours)		No data available			-
Ceftazidime		2 g q12h	No specific recommendation	Based on flow rate of 4-5 L/h, duration of 8-10 h session	8
Ceftazidime/avibactam		1.25 g q12h	Administer 1 of the doses after end of daily PIRRT	Based on expert option If PIRRT > 12 hour session, may need q8h dosing	1
Cefoxitin		No data available			-
Ceftolazone/tazobactam		750 mg q8h	Administer 1 dose at the beginning of PIRRT and 1 dose after end of daily PIRRT	Based on flow rate of 200 mL/min, duration of 7.5 h session	14
Ceftaroline	Standard dosing	400 mg q12h	No specific recommendation	Based on expert opinion	1
	Endocarditis/SAB	400 mg q8h			
Colistin (dosed on CBA)		300 mg CBA loading dose	Administer after end of daily PIRRT	Add 10% per 1 hour of PIRRT replacement to the recommended baseline daily dose for kidney function (e.g., CrCl < 5 mL/min = 130 mg CBA/day, administer in 2 divided doses 12 hours apart starting 12 hours after the loading dose)	1, 10
Daptomycin		6 mg/kg q24h	Administer after end of daily PIRRT	Based on flow rate of 160 mL/min, duration of 8 h session	15, 16
Ertapenem		500 mg loading dose, followed by 500 mg post-PIRRT	Administer 1 dose after end of daily PIRRT	Based on flow rate of 4-5 L/h, duration of 8-10 h session	1, 12
Fluconazole		400 mg q24h	No specific recommendation	Based on flow rate of 4-5 L/h, duration of 8-10 h session	17, 18
Ganciclovir	Induction	2.5 mg/kg q24h	Administer after end of daily PIRRT	Based on expert opinion	1
	Maintenance/Prophylaxis	1.25 mg/kg q24h			
Imipenem/cilastatin (empiric treatment, MIC < 2) <sup>a</sup>		500 mg q6h or 1 g q8h	No specific recommendation	Based on flow rate of 4-5 L/h, duration of 8-10 h session	12
Imipenem/cilastatin/relebactam (MIC ≤ 2)		500 mg q6h	No specific recommendation	Specific data not available, use with caution May extrapolate from imipenem/cilastatin	-

Drug	Indication	Recommended PIRRT Dose	Timing of Dose	Comments	Ref.
Levofloxacin <sup>b</sup>	Cystitis	250-500 mg	Administer after end of daily PIRRT	Based on expert opinion For regimens of 750 mg q24h, administer 48h For regimens of 500 mg q24h, administer 250 mg q24h	1
	Systemic infection, pyelonephritis	500-750 mg			
Meropenem	Standard dose	1 g EI q12h	Administer 1 dose after end of daily PIRRT	Based on flow rate of 4-5 L/h, duration of 8-10 h session	1, 12
	Meningitis, cystic fibrosis, MIC = 4	2 g EI q12h	Administer 1 dose after end of daily PIRRT	Specific data not available, use with caution May extrapolate from standard dose	
Meropenem/vaborbactam		No data available			-
Oseltamivir	Influenza treatment	75 mg q24h	Administer after end of daily PIRRT	Based on expert opinion	1
	Influenza prophylaxis	No data available			
Piperacillin/tazobactam (EI)		4.5 g EI q8h	Administer 1 dose after end of daily PIRRT	Based on flow rate of 6 L/h, duration of 6 h session	1, 7, 8, 9
Trimethoprim/sulfamethoxazole (TMP/SMX)	Prophylaxis	No data available			-
	Systemic GNR	No data available			
	<i>Stenotrophomonas</i> <i>Pneumocystis</i> Pneumonia	10-15 mg/kg/day (TMP)	Divided q8h	Based on blood and dialysate flow rates of 170 mL/min, duration of 6-8 h session	
Valganciclovir		Not recommended, use ganciclovir instead			11
Vancomycin		20-25 mg/kg loading dose	15 mg/kg after end of each PIRRT session	Based on blood and dialysate flow of 160 mL/min, duration of 8 h session	1, 4, 5

**Abbreviations:** TDM = therapeutic drug monitoring, EI = extended infusion, CBA = colistin base activity, HD = hemodialysis, N/A = not applicable, MDR = multi-drug resistant, HAP = hospital-acquired pneumonia, VAP = ventilator acquired pneumonia, SAB = *Staphylococcus aureus* bacteremia

<sup>a</sup> Risk of neurotoxicity is significantly higher at doses recommended in PIRRT, use of an alternative antimicrobial agent may be preferred

<sup>b</sup> Avoid for empiric monotherapy to treat gram negative infections

**Appendix A: CVVH Dosing Recommendations**

Drug   Indication		Loading Dose for CRRT	Standard Anephric Dose	Dose by CVVH Dialysate Flow Rate			Ref.
				1 L/h	2 L/h	3-4 L/h	
Colistin (dosed on CBA)		N/A	300 mg x 1, followed by 180 mg on HD days, 130 mg on non-HD days	2.5 mg/kg q24h		2-3 mg/kg q12h	1
Daptomycin		N/A	6 mg/kg q48h	No adjustment necessary; dose as anephric			1
Fluconazole		800 mg (12 mg/kg)	400 mg (6 mg/kg) after HD three times weekly	200 mg q24h	400 mg q24h	400 mg q12h	1, 2
Trimethoprim/sulfamethoxazole (TMP/SMX)	Severe infections/PJP	N/A	5-7.5 mg/kg/day (TMP)	2.5-7.5 mg/kg (TMP) q12h			1

**Abbreviations:** CBA = colistin base activity, HD = hemodialysis, N/A = not applicable, MDR = multi-drug resistant, PJP = *Pneumocystis jiroveci* pneumonia

**Document prepared by:** Shawnalyn Sunagawa, PharmD; Rachel Ballard, PharmD; Brita Jensen, PharmD; Andrew Sabers, PharmD; Kelsey Whiston, PharmD; Greg Peitz, PharmD

**Reviewed by:** Scott Bergman, PharmD; Bryan Alexander, PharmD; Molly Miller, PharmD; Jeremy Tigh, PharmD; Trevor Van Schooneveld, MD

**Approved by:** Nebraska Medicine Antimicrobial Stewardship Program



### CVVHD References:

1. Lexi-comp. Wolters Kluwer. 2022.
2. Roger C, Wallis SC, Muller L, Saissi G, Lipman J, Lefrant JY, Roberts JA. Influence of Renal Replacement Modalities on Amikacin Population Pharmacokinetics in Critically Ill Patients on Continuous Renal Replacement Therapy. *Antimicrob Agents Chemother.* 2016 Jul 22;60(8):4901-9.
3. Taccone FS, de Backer D, Laterre PF, Spapen H, Dugernier T, Delattre I, Wallemacq P, Vincent JL, Jacobs F. Pharmacokinetics of a loading dose of amikacin in septic patients undergoing continuous renal replacement therapy. *Int J Antimicrob Agents.* 2011 Jun;37(6):531-5.
4. Li L, Li X, Xia Y, Chu Y, Zhong H, Li J, Liang P, Bu Y, Zhao R, Liao Y, Yang P, Lu X, Jiang S. Recommendation of Antimicrobial Dosing Optimization During Continuous Renal Replacement Therapy. *Front Pharmacol.* 2020 May 29;11:786.
5. He S, Cheng Z, Xie F. Population Pharmacokinetics and Dosing Optimization of Gentamicin in Critically Ill Patients Undergoing Continuous Renal Replacement Therapy. *Drug Des Devel Ther.* 2022 Jan 6;16:13-22.
6. Heintz BH, Matzke GR, Dager WE. Antimicrobial dosing concepts and recommendations for critically ill adult patients receiving continuous renal replacement therapy or intermittent hemodialysis. *Pharmacotherapy.* 2009 May;29(5):562-77.
7. Trotman RL, Williamson JC, Shoemaker DM, Salzer WL. Antibiotic dosing in critically ill adult patients receiving continuous renal replacement therapy. *Clin Infect Dis.* 2005 Oct 15;41(8):1159-66.
8. Horvatits T, Kitzberger R, Drolz A, Zauner C, Jäger W, Böhmendorfer M, Kraff S, Fritsch A, Thalhammer F, Fuhrmann V, Schenk P. Pharmacokinetics of ganciclovir during continuous venovenous hemodiafiltration in critically ill patients. *Antimicrob Agents Chemother.* 2014;58(1):94-101.
9. Curkovic I, Lüthi B, Franzen D, Ceschi A, Rudiger A, Corti N. Trimethoprim/Sulfamethoxazole pharmacokinetics in two patients undergoing continuous venovenous hemodiafiltration. *Ann Pharmacother.* 2010 Oct;44(10):1669-72.
10. Brown GR. Cotrimoxazole – optimal dosing in the critically ill. *Ann Intensive Care.* 2014 Apr 28;4:13.
11. Rybak MJ, Le J, Lodise TP, Levine DP, Bradley JS, Liu C, Mueller BA, Pai MP, Wong-Beringer A, Rotschafer JC, Rodvold KA, Maples HD, Lomaestro BM. Therapeutic monitoring of vancomycin for serious methicillin-resistant *Staphylococcus aureus* infections: A revised consensus guideline and review by the American Society of Health-System Pharmacists, the Infectious Diseases Society of America, the Pediatric Infectious Diseases Society, and the Society of Infectious Diseases Pharmacists. *Am J Health Syst Pharm.* 2020 May 19;77(11):835-864.
12. Hoff BM, Maker JH, Dager WE, Heintz BH. Antibiotic Dosing for Critically Ill Adult Patients Receiving Intermittent Hemodialysis, Prolonged Intermittent Renal Replacement Therapy, and Continuous Renal Replacement Therapy: An Update. *Ann Pharmacother.* 2020 Jan;54(1):43-55.
13. Shotwell MS, Nesbitt R, et al. Pharmacokinetics and pharmacodynamics of extended infusion versus short infusion piperacillin-tazobactam in critically ill patients undergoing CRRT. *Clin J Am Soc Nephrol.* 2016; 11(8): 1377-1383.
14. Leuppi-Taegtmeyer, A. B., Decosterd, L., Osthoff, M., Mueller, N. J., Buclin, T., and Corti, N. (2019). Multicenter population pharmacokinetic study of colistimethate sodium and colistin dosed as in normal renal function in patients on continuous renal replacement therapy. *Antimicrob Agents Chemother.* 63, e1918–e1957. Doi: 10.1128/AAC.01957-18
15. Nation RL, Garonzik SM, Thamlikitkul V, Giamarellos-Bourboulis EJ, Forrest A, Paterson DL, Li J, Silveira FP. Dosing guidance for intravenous colistin in critically-ill patients. *Clin Infect Dis.* 2017 Mar 1;64(5):565-571. Doi: 10.1093/cid/ciw839. Epub 2016 Dec 23. PMID: 28011614; PMCID: PMC5850520.
16. Tsuruoka S, Yokota N, Hayasaka T, Saito T, Yamagata K. Pharmacokinetics of multiple-dose levofloxacin in hemodialysis patients. *Am J Kidney Dis.* 2011;58(3):498-499. Doi:10.1053/j.ajkd.2011.05.014
17. Shaw AR, Mueller BA. Antibiotic Dosing in Continuous Renal Replacement Therapy. *Adv Chronic Kidney Dis.* 2017 Jul;24(4):219-227. Doi: 10.1053/j.ackd.2017.05.004. PMID: 28778361.
18. Rungkitwattanukul D, Chaijamorn W, Charoensareerat T, Charntrakarn P, Khamkampung O, Rattanaponpasert N, Srisawat N, Pattharachayakul S. Optimal levofloxacin dosing regimens in critically ill patients with acute kidney injury receiving continuous renal replacement therapy. *J Crit Care.* 2021 Jun;63:154-160. Doi: 10.1016/j.jccr.2020.09.018. Epub 2020 Sep 24. PMID: 33012583.
19. Flannery AH, Thompson Bastin ML. Oseltamivir Dosing in Critically Ill Patients With Severe Influenza. *Ann Pharmacother.* 2014 Aug;48(8):1011-1018. Doi: 10.1177/1060028014535362. Epub 2014 May 9. PMID: 24816209.
20. Eyler RF, Heung M, Pleva M, et al. Pharmacokinetics of oseltamivir and oseltamivir carboxylate in critically ill patients receiving continuous venovenous hemodialysis and/or extracorporeal membrane oxygenation. *Pharmacotherapy.* 2012;32(12):1061-1069
21. Lemaitre, F., Luyt, C. E., Rouillet-Renoleau, F., Nieszkowska, A., Zahr, N., Corvol, E., et al. (2012). Impact of extracorporeal membrane oxygenation and continuous venovenous hemodiafiltration on the pharmacokinetics of oseltamivir carboxylate in critically ill patients with pandemic (h1n1) influenza. *Ther. Drug Monit* 34, 171–175. Doi: 10.1097/FTD.0b013e318248672c
22. Eyler RF, Vilay AM, Nader AM, Heung M, Pleva M, Sowinski KM, DePestel DD, Sörgel F, Kinzig M, Mueller BA. Pharmacokinetics of ertapenem in critically ill patients receiving continuous venovenous hemodialysis or hemodiafiltration. *Antimicrob Agents Chemother.* 2014;58(3):1320-6. Doi: 10.1128/AAC.02090-12. Epub 2013 Dec 9. PMID: 24323468; PMCID: PMC3957850.
23. Westermann I, Gastine S, Müller C, Rudolph W, Peters F, Bloos F, Pletz M, Hagel S. Population pharmacokinetics and probability of target attainment in patients with sepsis under renal replacement therapy receiving continuous infusion of meropenem: Sustained low-efficiency dialysis and continuous veno-venous haemodialysis. *Br J Clin Pharmacol.* 2021 Nov;87(11):4293-4303. Doi: 10.1111/bcp.14846. Epub 2021 May 4. PMID: 33818823.
24. Onichimowski D, Będzowska A, Ziółkowski H, Jaroszewski J, Borys M, Czuczwar M, Wiczling P. Population pharmacokinetics of standard-dose meropenem in critically ill patients on continuous renal replacement therapy: a prospective observational trial. *Pharmacol Rep.* 2020 Jun;72(3):719-729. Doi: 10.1007/s43440-020-00104-3. Epub 2020 Apr 16. PMID: 32301057; PMCID: PMC7329797.

25. Peng Y, Cheng Z, Xie F. Population Pharmacokinetic Meta-Analysis and Dosing Recommendation for Meropenem in Critically Ill Patients Receiving Continuous Renal Replacement Therapy. *Antimicrob Agents Chemother.* 2022 Sep 20;66(9):e0082222. Doi: 10.1128/aac.00822-22. Epub 2022 Aug 25. PMID: 36005753; PMCID: PMC9487629.
26. Kufel WD, Eranki AP, Paolino KM, Call A, Miller CD, Mogle BT. In vivo pharmacokinetic analysis of meropenem/vaborbactam during continuous venovenous haemodialysis. *J Antimicrob Chemother.* 2019 Jul 1;74(7):2117-2118. Doi: 10.1093/jac/dkz103. PMID: 30863839.
27. Fish DN, Teitelbaum I, Abraham E. Pharmacokinetics and pharmacodynamics of imipenem during continuous renal replacement therapy in critically ill patients. *Antimicrob Agents Chemother.* 2005 Jun;49(6):2421-8. Doi: 10.1128/AAC.49.6.2421-2428.2005. PMID: 15917542; PMCID: PMC1140495.
28. Jin Y, Mao H, Liu B, Zhou F, Yang J, Xu L, Tong J, Huang C, Ding Y. Optimal Empiric Treatment for *Klebsiella pneumoniae* Infections in Short-Stay ICU Patients During Continuous Renal Replacement Therapy: Results from a Population Pharmacokinetic/Pharmacodynamic Analysis. *Infect Drug Resist.* 2020 Nov 19;13:4155-4166. Doi: 10.2147/IDR.S284754. PMID: 33244245; PMCID: PMC7683353.
29. Jang SM, Yessayan L, Dean M, Costello G, Katwaru R, Mueller BA. Imipenem/Relebactam Ex Vivo Clearance during Continuous Renal Replacement Therapy. *Antibiotics (Basel).* 2021 Sep 29;10(10):1184. Doi: 10.3390/antibiotics10101184. PMID: 34680765; PMCID: PMC8532761.
30. Lucas GM, Ross MJ, Stock PG, et al. Clinical Practice Guideline for the Management of Chronic Kidney Disease in Patients Infected With HIV: 2014 Update by the HIV Medicine Association of the Infectious Diseases Society of America. *Clin Infect Dis.* 2014;59(9):e96-e138. Doi:10.1093/cid/ciu617
31. 4. Philpott, C. D., Droege, C. A., Droege, M. E., Healy, D. P., Courter, J. D., Ernst, N. E., et al. (2019). Pharmacokinetics and pharmacodynamics of extended-infusion cefepime in critically ill patients receiving continuous renal replacement therapy: a prospective, open-label study. *Pharmacotherapy* 39, 1066–1076. doi: 10.1002/phar.2332
32. 5. Chaijamorn W, Charoensareerat T, Srisawat N, Pattharachayakul S, Boonpeng A. Cefepime dosing regimens in critically ill patients receiving continuous renal replacement therapy: a Monte Carlo simulation study. *J Intensive Care.* 2018;6:61.
33. 6. Carlier M, Taccone FS, Beumier M, et al. Population pharmacokinetics and dosing simulations of cefepime in septic shock patients receiving continuous renal replacement therapy. *Int J Antimicrob Agents.* 2015;46(4):413-419.
34. Pistolesi V, Morabito S, et al. A guide to understanding antimicrobial drug dosing in critically ill patients on renal replacement therapy. *Antimicrob Agents Chemother.* 2019 Aug; 63(8).
35. Wenzler E, Bunnell KL, Bleasdale SC, Benken S, Danziger LH, Rodvold KA. Pharmacokinetics and Dialytic Clearance of Ceftazidime-Avibactam in a Critically Ill Patient on Continuous Venovenous Hemofiltration. *Antimicrob Agents Chemother.* 2017;61(7). doi:10.1128/AAC.00464-17
36. Soukup P, Faust AC, Edpuganti V, Putnam WC, McKinnell JA. Steady-State Ceftazidime-Avibactam Serum Concentrations and Dosing Recommendations in a Critically Ill Patient Being Treated for *Pseudomonas aeruginosa* Pneumonia and Undergoing Continuous Venovenous Hemodiafiltration. *Pharmacother J Hum Pharmacol Drug Ther.* 2019;39(12):1216-1222. doi:10.1002/phar.2338
37. Bremmer DN, Nicolau DP, Burcham P, Chunduri A, Shidham G, Bauer KA. Ceftolozane/Tazobactam Pharmacokinetics in a Critically Ill Adult Receiving Continuous Renal Replacement Therapy. *Pharmacother J Hum Pharmacol Drug Ther.* 2016;36(5):e30-e33. doi:10.1002/phar.1744
38. Oliver WD, Heil EL, Gonzales JP, et al. Ceftolozane-Tazobactam Pharmacokinetics in a Critically Ill Patient on Continuous Venovenous Hemofiltration. *Antimicrob Agents Chemother.* 2016;60. doi:10.1128/aac.02608-15
39. Aguilar G, Ferriols R, Martínez-Castro S, et al. Optimizing ceftolozane-tazobactam dosage in critically ill patients during continuous venovenous hemodiafiltration. *Crit Care.* 2019;23. doi:10.1186/s13054-019-2434-5
40. Sime FB, Lassig-Smith M, Starr T, et al. A population pharmacokinetic model-guided evaluation of ceftolozane/tazobactam dosing in critically ill patients undergoing continuous venovenous hemodiafiltration. *Antimicrob Agents Chemother.* 2019b. pii: AAC.01655-19. doi: 10.1128/AAC.01655-19.
41. Chaijamorn W, Shaw AR, Lewis SJ, Mueller BA. Ex vivo ceftolozane/tazobactam clearance during continuous renal replacement therapy. *Blood Purif.* 2017;44(1):16-23. doi: 10.1159/000455897.
42. Kalaria S, Williford S, Guo D, et al. Optimizing ceftaroline dosing in critically ill patients undergoing continuous renal replacement therapy. *Pharmacotherapy.* 2021;41(2):205-211. doi:10.1002/phar.2502
43. Breilh D, Honore PM, De Bels D, et al; IVOIRE study group. Pharmacokinetics and pharmacodynamics of anti-infective agents during continuous veno-venous hemofiltration in critically ill patients: lessons learned from an ancillary study of the IVOIRE trial. *J Transl Int Med.* 2019;7(4):155-169. doi:10.2478/jtım-2019-0031
44. Churchwell MD, Pasko DA, Mueller BA. Daptomycin clearance during modeled continuous renal replacement therapy. *Blood Purif.* 2006;24(5-6):548-554. doi:10.1159/000097078
45. Corti N, Rudiger A, Chiesa A, et al. Pharmacokinetics of daily daptomycin in critically ill patients undergoing continuous renal replacement therapy. *Chemotherapy.* 2013;59(2):143-151. doi:10.1159/000353400
46. Xie F, Li S, Cheng Z. Population pharmacokinetics and dosing considerations of daptomycin in critically ill patients undergoing continuous renal replacement therapy. *J Antimicrob Chemother.* 2020;75(6):1559-1566. doi:10.1093/jac/dkaa028
47. Pappas PG, Kauffman CA, Andes DR, et al. Clinical Practice Guideline for the Management of Candidiasis: 2016 Update by the Infectious Diseases Society of America. *Clin Infect Dis.* 2016;62(4):e1-50. doi:10.1093/cid/civ933
48. Muilwijk EW, Lange DW de, Schouten JA, et al. Suboptimal Dosing of Fluconazole in Critically Ill Patients: Time To Rethink Dosing. *Antimicrob Agents Chemother.* 2020;64(10). doi:10.1128/AAC.00984-20
49. Hoff BM, Maker JH, Dager WE, Heintz BH. Antibiotic Dosing for Critically Ill Adult Patients Receiving Intermittent Hemodialysis, Prolonged Intermittent Renal Replacement Therapy, and Continuous Renal Replacement Therapy: An Update. *Ann Pharmacother.* 2020 Jan;54(1):43-55. doi: 10.1177/1060028019865873. Epub 2019 Jul 25. PMID: 31342772.

#### PIRRT References:

1. Lexi-comp. Wolters Kluwer. 2022.
2. Roberts JA, Field J, Visser A, Whitbread R, Tallot M, Lipman J, Kirkpatrick CM. Using population pharmacokinetics to determine gentamicin dosing during extended daily diafiltration in critically ill patients with acute kidney injury. *Antimicrob Agents Chemother.* 2010 Sep;54(9):3635-40.
3. Clajus C, Kühn-Velten WN, Schmidt JJ, Lorenzen JM, Pietsch D, Beutel G, Kielstein JT. Cotrimoxazole plasma levels, dialyzer clearance and total removal by extended dialysis in a patient with acute kidney injury: risk of under-dosing using current dosing recommendations. *BMC Pharmacol Toxicol.* 2013 Apr 3;14:19.

4. Hoff BM, Maker JH, Dager WE, Heintz BH. Antibiotic Dosing for Critically Ill Adult Patients Receiving Intermittent Hemodialysis, Prolonged Intermittent Renal Replacement Therapy, and Continuous Renal Replacement Therapy: An Update. *Ann Pharmacother*. 2020 Jan;54(1):43-55.
5. Rybak MJ, Le J, Lodise TP, Levine DP, Bradley JS, Liu C, Mueller BA, Pai MP, Wong-Beringer A, Rotschafer JC, Rodvold KA, Maples HD, Lomaestro BM. Therapeutic monitoring of vancomycin for serious methicillin-resistant *Staphylococcus aureus* infections: A revised consensus guideline and review by the American Society of Health-System Pharmacists, the Infectious Diseases Society of America, the Pediatric Infectious Diseases Society, and the Society of Infectious Diseases Pharmacists. *Am J Health Syst Pharm*. 2020 May 19;77(11):835-864.
6. Lorenzen JM, Broll M, Kaever V, et al. Pharmacokinetics of ampicillin/sulbactam in critically ill patients with acute kidney injury undergoing extended dialysis. *Clin J Am Soc Nephrol*. 2012;7:385-90. Epub 2012/01/10. doi:10.2215/CJN.05690611
7. Kanji S, Roberts JA. Piperacillin population pharmacokinetics in critically ill adults during sustained low-efficiency dialysis. *Annals of Pharmacotherapy*. 2018;52(10):95-973.
8. Jang, JM, Mueller BA, et al. A Monte Carlo Simulation Approach for Beta-Lactam Dosing in Critically Ill Patients Receiving Prolonged Intermittent Renal Replacement Therapy. *The Journal of Clinical Pharmacology*. 2018 Oct; 58(10):1254-1265.
9. Sinnollareddy MG, Roberts MS, Lipman J, Peake SL, Roberts JA. Pharmacokinetics of piperacillin in critically ill patients with acute kidney injury receiving sustained low-efficiency dialysis. *J Antimicrob Chemother*. 2018;73:1647-1650. doi:10.1093/jac/dky057
10. Nation RL, Garonzik SM, Thamlikitkul V, Giamarellos-Bourboulis EJ, Forrest A, Paterson DL, Li J, Silveira FP. Dosing guidance for intravenous colistin in critically-ill patients. *Clin Infect Dis*. 2017 Mar 1;64(5):565-571. doi:10.1093/cid/ciw839. Epub 2016 Dec 23. PMID: 28011614; PMCID: PMC5850520.
11. Lucas GM, Ross MJ, Stock PG, et al. Clinical Practice Guideline for the Management of Chronic Kidney Disease in Patients Infected With HIV: 2014 Update by the HIV Medicine Association of the Infectious Diseases Society of America. *Clin Infect Dis*. 2014;59(9):e96-e138. doi:10.1093/cid/ciu617
12. Lewis SJ, Kays MB, Mueller BA. Use of Monte Carlo Simulations to Determine Optimal Carbapenem Dosing in Critically Ill Patients Receiving Prolonged Intermittent Renal Replacement Therapy. *J Clin Pharmacol*. 2016 Oct;56(10):1277-87. doi: 10.1002/jcph.727. Epub 2016 Apr 8. PMID: 26919659.
13. Hu JH, Cheng V, et al; Pharmacokinetics of amoxicillin and cefepime during prolonged intermittent renal replacement therapy: a case report. *EMJ Nephrol*. 2020; 8(1): 78-83.
14. Rawlins M, Cheng V, Raby E, et al. Pharmacokinetics of ceftolozane-tazobactam during prolonged intermittent renal replacement therapy. *Chemotherapy*. 2018;63(4):203-206. doi: 10.1159/000493196.
15. Bogard KN, Peterson NT, Plumb TJ, Erwin MW, Fuller PD, Olsen KM. Antibiotic dosing during sustained low-efficiency dialysis: special considerations in adult critically ill patients. *Crit Care Med*. 2011;39(3):560-570. doi:10.1097/CCM.0b013e318206c3b2
16. Kielstein JT, Eugbers C, Bode-Boeger SM, et al. Dosing of daptomycin in intensive care unit patients with acute kidney injury undergoing extended dialysis--a pharmacokinetic study. *Nephrol Dial Transplant* 2010;25:1537-41. Epub 2009/12/25. doi:10.1093/ndt/gfp704
17. Sinnollareddy MG, Roberts MS, Lipman J, Robertson TA, Peake SL, Roberts JA. Pharmacokinetics of fluconazole in critically ill patients with acute kidney injury receiving sustained low-efficiency dialysis. *Int J Antimicrob Agents*. 2015;45(2):192-195. doi:10.1016/j.ijantimicag.2014.08.013
18. Gharibian KN, Mueller BA. Fluconazole dosing predictions in critically-ill patients receiving prolonged intermittent renal replacement therapy: a Monte Carlo simulation approach. *Clin Nephrol*. 2016;86(7):43-50. doi:10.5414/CN108824

**CVVH References:**

1. Heintz BH, Matzke GR, Dager WE. Antimicrobial dosing concepts and recommendations for critically ill adult patients receiving continuous renal replacement therapy or intermittent hemodialysis. *Pharmacotherapy*. 2009;29(5):562-77.
2. Bergner R, Hoffmann M, Riedel KD, Mikus G, Henrich DM, Haefeli WE, Uppenkamp M, Walter-Sack I. Fluconazole dosing in continuous veno-venous haemofiltration (CVVHF): need for a high daily dose of 800 mg. *Nephrol Dial Transplant*. 2006;21(4):1019-23.